
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Jericho Agro-Industrial Park (JAIP) 

Mechanical Works 

 
 

Technical Specifications 
 
 

March, 2015 

                                   



1 

 

 
 

Mechanical works – List of manufacturers 
 
 
 
DRAINAGE AND RAIN WATER SYSTEM 
 
 

No. Item  (1) (2) (3) 

1. 
 
 

2. 
 
 

3. 
 
 
 

4. 
 
 

Submersible pumps 
 
 
Manhole covers (cast iron) 
 
 
Stainless Steel pipes 
 
 
 
Steel pipes 
 
 
 
 
 

    Grundfos 
(Denmark) 

 
Local 

 
 

APEX  
(India) 

 
 

Federal Steel 
Supply (USA) 

     ITT 
(Global) 

 
 
 
 

FROCH 
(UK) 

 
 

MRC Global  

       Flight 
(USA) 

 
 
 
 

BRISMET 
(USA) 

 
 
 

 
 
POTABLE WATER SYSTEM 
[...]
PART 3 – EXECUTION 
 

A. The disinfecting agent shall be applied uniformly throughout the entire water depth of 
the well. 
 



51 

 

B. Unless otherwise approved by the Engineer, a doubly capped, perforated pipe 
container filled with the granular chlorine compound shall be moved up and down the 
entire water filled casing and screen section for a minimum of two (2) hours. 

 
C. After an initial two (2) hour contact period, the dispersion of the disinfectant shall be 

assisted (if requested by the Engineer) by pouring into the well a volume of water equal 
to the volume of water contained in the well. 

 
D. All accessible portions of the well above the water level shall be maintained in a damp 

condition with water containing the required concentration of disinfectant for a period of 
not less than 20 minutes. 

 
E. The disinfecting agent shall be left in the well for a period of at least 12 hours. 
 
F. Upon completion of disinfection, the upper portion of well casing above the water level 

shall be washed clean of granular chlorine or chlorine solution. 
 
G. Upon completion of disinfection, the well shall be capped with a welded steel plate. The 

cap shall completely cover the opening to the pump house casing and be sufficiently 
welded to prevent entry into the well casing by unauthorized personnel. 

2.25 STANDBY TIME 
 
PART 1 – GENERAL 
 

A. Description 

During the progress of well construction, it may be necessary for the Engineer to 
perform work that will require the drilling crew and equipment to stand idle. In such 
event, the Engineer will request in writing the Contractor cease operations and will 
state the anticipated extent or duration of the idle period. The Contractor shall 
promptly cease operations. 
 

B. Submittals 

1. Daily log summarizing idle resources (description, basis of claim and hours). 
2. Written claim for standby time. 

 

C. Measurement and Payment 

1. Payment for standby time shall be based upon the hourly rate bid and the number of 
hours approved by the Engineer. 

 
2. As indicated in various sections of this detailed provision and in the provision 

supplement(s), idle periods associated with specific work items are known to be 
required and shall be incorporated in the unit prices bid for these items. Idle time 
incurred during these periods shall not be the basis for a claim of standby time. 

3. Idle time in excess of the maximum period specified for a particular work item, shall 
accrue if specified Contractor obligations have been met and the Engineer exceeds 
the specified time period through no fault of the Contractor. Payment for this idle 
time shall be at the unit price bid for standby time. 

 
PART 2 - MATERIAL (not used) 
 
PART 3 - EXECUTION (not used) 
 
2.26 DESTRUCTION OF NEW WELL 
 
PART 1 – GENERAL 

 

A. Description 

This item includes destruction of the borehole or casing for the new well. 
Destruction may be initiated due to actions of the Contractor or at the request of the 
Engineer. 



52 

 

 
B. Submittals 

1. Daily activity log. 
2. Final schedule of destruction. 
 

C. Measurement and Payment 
1. Payment for destruction at the request of the Engineer shall be at the unit price per 

foot bid (see Bidding Sheets). 
2. No payment will be made for destruction required due to actions of the Contractor. 
 

PART 2 – MATERIALS 
 

A. Sealing Materials 

 

Acceptable impervious sealing materials that may be employed in the destruction of 
the borehole or well include neat cement or sand-cement grout. 
1. A neat cement mixture shall be composed of one 94-pound sack of Portland cement 

and 5 to 6 gallons of clean water. Bentonite may be used to a total of 5 percent of 
the volume of cement to make the mix more fluid and reduce shrinkage. 

 
2. Sand-cement grout shall be composed of not more than 188 pounds of sand and 

one 94-pound sack of Portland cement (2 parts sand to 1 part cement by weight) to 
about 7 gallons of clean water. This is equivalent to a 10.3 sack mix. Bentonite, to 
make the mixture more fluid and reduce shrinkage, may be used to a total of 5 
percent of the volume of cement. 

 
3. Quick setting cement, retardants to setting, hydrated lime and additives to make the 

mix more fluid may be used up to a total of 10 percent of the volume of the cement. 
Bentonite, to make the mix more fluid and reduce shrinkage, may be used to a total 
of 5 percent of the volume of cement. 

 

B. Filler Material 

Suitable filler materials include clay, silt, sand, gravel, crushed stone and those 
described in the previous section. Material containing organic matter shall not be 
used. 

 
PART 3 – EXECUTION 

 

A. Destruction Prior to Installation of Casing 

 

1. Destruction Due to Actions of the Contractor. If destruction of the borehole is by 
reason of any actions of the Contractor, including but not limited to such causes as 
losing tools, damaging the well, misalignment, or any other cause attributed to 
careless or poor workmanship, the borehole shall be completely filled with 
bentonite, cement or other impervious earth materials in accordance with applicable 
State and County Standards. No payment will be made for drilling and filling the 
borehole so destroyed or for mobilization and demobilization of this procedure. The 
Contractor shall drill a new borehole as specified in the Plans within fifty (50) feet of 
the original location, or as specified by the Engineer. 

 
2. Destruction at Request of the Engineer. If destruction of the drilled borehole is 

specifically requested by the Engineer in writing, including but not limited such 
causes a total lack of potential aquifers, insufficient number of potential aquifers, or 
unacceptable quality, the borehole shall be filled completely with bentonite, cement, 
or other impervious materials in accordance with applicable State and County 
Standards. In this event, the Contractor will be paid for mobilization and 
demobilization at the site, as well as for the footage of drilling completed. The 
Contractor may then be requested to re-mobilize at a second site selected by the 
Engineer. No payment for standby time will be made while awaiting a second site. 
Destruction hereunder also shall include payment for destruction of any remaining 



53 

 

or unused portion of the pilot borehole that is not being used for final well 
completion. Payment for destruction of the borehole, if required and specifically 
requested by the Engineer as set forth above, shall be made on a unit price per foot 
and shall be considered full compensation for all time, materials, and equipment 
required to complete the destruction (see Bidding Sheets). 

 

B. Destruction During or After Installation of Casing and/or Well Screen 

 

Necessity to destroy the cased borehole shall be deemed caused by the actions of 
the Contractor or the Contractor’s negligence. In the event the borehole is destroyed 
after installation of casing or screen, the Contractor shall at their discretion, pull or 
leave theinstalled casing sections in place. In either case, the borehole shall be 
destroyed in accordance with State law by backfilling the casing and/or borehole with 
bentonite, cement or other impervious material. No payment shall be made for lost or 
damaged casings and/or their installation in a well destroyed by reason of any action of 
the Contractor. The Contractor shall be required to drill a new well as shown on the 
Plans within 50 feet of the original site. 
 

-- END -- 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



54 

 

 

REVERSE OSMOSIS WATER TREATMENT SYSTEM 

 

PART 1 – GENERAL 

1.1 DESCRIPTION: 

 Complete industrial-type packaged reverse osmosis (RO) water treatment 

system producing high purity water by removal of dissolved minerals, 

bacteria, particles and organic impurities. Designed for continuous automatic 

operation. The system shall include pre-filter, duplex water softener on the 

inlet water side for optimum performance and reduced maintenance, product 

storage tank and all devices necessary for fully operational system. RO 

system operation will be controlled by the water level in the product storage 

tank. 

1.2 QUALITY ASSURANCE: 

 Manufacturer shall have been engaged in the manufacture of reverse 

osmosis systems as a primary product for at least ten years. The ten year 

requirement supersedes any conflicting requirement in other parts of the 

project specification.  

1.3 SUBMITTALS: 

A. Submit in accordance with contract conditions, SHOP DRAWINGS. 

B. Manufacturer's Literature and Data: 

1. Catalog cuts, complete description and specifications of all equipment and 

accessories 

2. Accessories including filters, product storage tank, pressure gages and 

test kit. 

3. Performance data including normal and maximum flow and pressure drop. 

Certification that required performance will be achieved. 

4. Piping. 

C. Complete detailed layout, setting, arrangement, and installation drawings 

including. Drawings shall also show all parts of the apparatus including 

relative positions, dimensions, and sizes and general arrangement of 

connecting piping. 

1.4 PROJECT CONDITIONS: 

A. Influent Water Analysis: 

 Maximum Silt Density Index (SDI) Rating:    
 SDI  of <5:  No pre-filtration is necessary. 
 SDI of 5-10:  A media (sand-type) filter is required. 
 SDI of >10: A 2-stage media filtration is necessary - possibly with the aid of 

coagulants or settling tanks. 
  
 Turbidity, NTU: 
 Drinking water should have a turbidity of 5 NTU/JTU or less. 
 Maximum Free Chlorine and/or Chloramine   
 Free chlorine maximum of 0.5 ppm. 

Color:  ________ 

Maximum pH (continuous)  10, all times 



55 

 

Minimum pH (continuous)  7.5,all times 

Maximum pH (cleaning-30 minutes) ________ 

Minimum pH (cleaning–30 minutes) ________  

Confirm the analysis with current samples and tests. 

B. Design Parameters: 

Normal System Flow:  13.9L/s   

Maximum System Flow: 14L/s  

Daily Water Usage: ______liters per day  

Daily Hours of Water Demand: ______ 

Operating Temperature Range: ___-___ degrees C  

 

1.5 APPLICABLE PUBLICATIONS: 

A. The publications listed below form a part of this specification to the extent 

referenced. The publications are referenced in the text by the basic 

designation only. 

B. American Society of Mechanical Engineers (ASME): 

B40.100-1998 ....................... Pressure Gages and Gage Attachments 

C. ASTM International (ASTM): 

A269-04 ................................ Seamless and Welded Austenitic Stainless 

Steel Tubing for General Service. 

D1785-06 .............................. Poly (Vinyl Chloride) (PVC) Plastic Pipe, 

Schedules 40, 80, and 120. 

D. American Water Works Association (AWWA): 

B300-04 ................................ Hypochlorites 

B301-04 ................................ Liquid Chlorine 

C651-99 ................................ Disinfecting Water Mains 

E. National Electrical Manufacturers Association (NEMA): 

ICS-6-1993(R2001) .............. Industrial Control and Systems: Enclosures 

F. National Fire Protection Association (NFPA): 

70-05 .................................... National Electrical Code. 

G. Department of Health and Human Services, Food and Drug Administration 

(FDA): 

CFR 21, Chapter 1, Part 175.300, Resinous and Polymeric Coatings 

 

PART 2 - PRODUCTS 

2.1 REVERSE OSMOSIS SYSTEM: 

A. Packaged automatic reverse osmosis system, self standing, mounted on steel 

frame, designed for project conditions. Equipment arranged on the frame to 

allow easy access for operating, maintenance and repair. 

B. Performance Requirements: 

1. Membrane reject ratio: 98% minimum. TDS of product is 2% maximum of 

input TDS. 

2. Capture rate: 70% minimum. Maximum amount of water to drain 30% of 

input. 

C. RO Membrane Elements: 



56 

 

 Thin-film composite with FRP over-wrap, anti-telescoping device, u-cup 

brine seal. The design salt rejection shall be 98% based on 2000 ppm 

water at 225 psig at 77 degrees F. 

D. RO Element Housings: 

 Type 304 stainless steel with PVC end caps held in place with stainless 

steel bands. Each housing assembly complete with one set of O-rings and 

O-ring lubricant. Housings for systems over 9000 gallons per day shall be 

constructed of fiberglass reinforced polyester (FRP). Provide cleaning 

connections. 

 

 

E. High Pressure Pumps and Motors: 

 Vertical multistage high efficiency centrifugal type with Type 304 stainless 

steel casing, shaft, impellers. Tungsten carbide and ceramic shaft seals. Cast 

iron frame with flanged piping connections. Premium efficiency TEFC motor 

selected to be non-overloading on the entire performance curve. 

F. Manual Valves: 

1. Pump Throttle Valve: Type 316 stainless steel ball valve, socket welded. 

2. Concentrate Throttle Valve, Recycle Throttle Valve: In-line needle style, 

stainless steel, rated for 300 psi minimum. 

3. Inlet Isolation Valve, Product and Concentrate Check Valves: PVC with 

EPDM seats and seals. 

4. Feed water Sample Valve, Product Water Sample Valve: PVC plug valve 

with EPDM seats and seals. 

5. High Pressure Sample Valve: Type 316 stainless steel plug valve. 

G. Automatic Valves: 

1. Automatic Inlet Shut Off Valve: Solenoid type, diaphragm actuated, 

normally closed, constructed of glass-filled Noryl thermoplastic. 

2. Automatic Membrane Flush Valve: Provide for purging the membranes 

with fresh water upon machine shut down. 

H. Piping: 

1. Low Pressure Feed, Reject and Recycle Piping (75 psi and under): ASTM 

D1785, Schedule 80 PVC, socket welded and flanged.  

2. RO Product Tubing From Each Membrane Housing: ASTM D1785, 

Schedule 80 PVC, socket welded and flanged. 

3. Low Pressure Control and Pressure Gage Tubing: Polyethylene. 

4. High Pressure Reject and Recycle Piping (above 75 psi): ASTM A269, 

Type 304 Schedule 10 stainless steel with butt welded joints.   

5. High Pressure Control and Pressure Gage Tubing: 1000 psi burst nylon. 

I. Controls: 

1. Electronic PLC or microprocessor controller providing automatic control 

for all operating functions. Motor starter panel.  All in FRP enclosures 

rated NEMA 4. All wiring factory-installed and tested.  Comply with 

CABLES, LOW VOLTAGE (600 volts and below) and NFPA 70. 

2. Auto flush indicator and control to flush RO concentrate at shut down or at 

predetermined intervals. 

3.   Warning Alarms: Low quality product, low feed pressure, high feed 

temperature. 



57 

 

4. Automatic Shutdowns and Alarms: Low feed pressure, low product 

quality, pretreatment out of service, storage tank full. 

5. Status Indicators: Low feed pressure, low quality, flow alarm, high feed 

water temperature, product divert to drain valve open, pretreatment 

lockout, storage tank full. 

6. Pump Motor Starter: Comply with, MOTOR STARTERS.  

7. Miscellaneous Controls: Elapsed run time indicator, alarm horn, chemical 

pump receptacles, convenience receptacles, auxiliary contacts. 

J. Instrumentation and Displays: 

1. All instrumentation readouts panel-mounted in FRP enclosures rated 

NEMA 4. All factory wiring. Comply with NFPA 70. 

2. Digital flow indicators for feed, product, reject, recycle. 

3. Pressure gages for inlet, cartridge filter outlet, RO feed, RO concentrate, 

and RO product. Refer to paragraph below. 

4. Conductivity indicator measuring product quality with digital displays, 

alarm relays and automatic temperature compensation. 

5. Conductivity probe mounted in the RO product. 

K. Skid and Frame Assembly: 

 RO machine shall be built on a skid and frame constructed of welded 

structural carbon steel. The entire surface shall be sand-blasted and 

coated with high solids epoxy coating. 

2.2 PRE-FILTER: 

A. Single multi-media filter sized for the RO machine inlet flow rate. Designed for 

suspended solids removal down to 5 microns. Automatic backwash cycle. 